|[lustrated Parts List

MODEL

D36

McCULLOCH CHAIN SAW

(#50222 D 36-1 JULY 1958Q@)

McCULLOCH CORPORATION
6101 West Century Blvd., Los Angeles 45, Calif.

ILLUSTRATIONS

Page
Fisure 1. Engine Exploded View = General ... ... ... oo naseisione snms 2
Pigure 2. Starter and Breaker Assembly ... ivs v vansinnie s aiis sia 4
Ficure 3 v At BoX and Corburelor Assembly i e 6
Figure 4, Powerhead ASSemblY: L.\ cees cveiois vimens oaie s siss v o 8
Figure b CChain and:Bar ASSembIY <. con v s e slaas cutalyradar s e S 10
LSt Of ACCESSOTICT  1iila siste s viuieistiiainie b eivca eiviain s4iath rsials ssins a5 sk leisils btie 11

The following pages contain an illustrated

parts list for the Model D-36 Chain Saw.

Due to small differences between saws, it

is important that the Serial Number of your

saw be included whenever spare parts are
NOTE: A complete parts price ordered. This will assure receiving the
list is available upon request. proper parts from your dealer.

PRINTED IN U.B.A.



Figure 1. Engine Exploded View - General
¢ 50222

7.58(D



FIGURE 1. ENGINE EXPLODED VIEW — GENERAL

Index - Part Units
No. . Number Nomenclature Per Assy
1 103729 Nuti="Hex: 3/8-24% s sl Sy iy i s e lim s i e i e 2
2 100006 Washer — Plaini3/B Lo vl sviivvn s e s i o S e e s 2
3 50211 G R T e e N e U e e R e e ) 1
4 102388 Screw:~ F1l hd 10-24 % 5/8 N0, IE: i it i ittt e o e e sinlais aiann s e eaia beia e oe 2
51966 MO e T A Sy o i s e e s e S e 1
5 103361 . Screw: = Pibhdi10-24 x 1=5/8:n.00g Lol i L e 2
6 101191 ; Nut = H el O D e e 2
i 51979 . Top AsSY = MUHLET .o vorivin e i o st 1
8 51968 ; Batile = “MUFLen |, .o i viivinaieisioaistaiter s 6o s e st s7dms fores s tara e latesls 1
9 51975 : Bottom Assy - Mufﬂer ......................................... 1
10 50060 B L el L 1
11 51468 ¢ SPrINg - Bhoe innane s e e e e e e 1
12 51464A v Bhoe = e s e s R e e i it 4
- 13 50144 . ) slal o F SN BB Ty Plleaelr m et o S e e RS S e R R B 1
50129 Sprocket, Drum and Bearing ASSY +.ovevvivenentossessssassnsiasansss 1
14 50128 3 BUS RN e e e s i e e e e e 1
15 51775A 5 Sprocket and DM A B Sy L e e 1
16 50132 WA Ehe s = O e A Sy R L Y 1
17 No Number Chain and Bar Assy (See figure D) . oo oaiies s asie aieiaiters s 1
18 100416 8erewi=L il hd 1/4= 00 i an, g, L T 1
19 102128 Screw - Hex hd 1/4-20 x 1- 1/2 Ty T | S e LD 2
20 50064 WaBher: = SOUATE "iiivinionis et ali s aiah o e la i o v s o et ara e e e aoeties el 1
21 50063 Baddlen . cinn e sbbib s bt e s R e sl e sl i s 1
22 50062 TV R o) v Aie s S A B L R L e R e i i o e o 3
23 101143 NUt=I ek 1742 20 SRS seituinich B SRt el Suonsa s i e ke - 3
24 50212 e 1T S o o TPy Pt et S e e e B e e M e R e 1
25 50215 LB b= E vt DS L S po A R i et o Sl o o e s U il 1
26 103859 Screw - Hex hd 10-24 x 3/4 in. 1g (SEMS) ............................. 10
27 50114 Cover - Puel tank ..ovamsi v i (Order Cover Assy #50145) 1
28 50034 Gasket ~ Fueltank o s ii s e e s e 1
52136 B H 0 VT 2l DT B b A et b e s e i T e 1
29 47252A Z T T e 1
30 101348 % O N L L e D 1
31 52137 5 S0 el TS L Sl s ey sy e by i i e M e RSLG RS S e SR LR 1
32 50379 3000 =) G e o L e o b a e a e R R R e e e N N W a8 1
33 50082 Hoge - Flex civavavivesiivinn T e A e e e e e 1
34 36151B Serew = Blade adiusting i e e s ahae 1
35 50340 e WA SR ol £ s b e e e bt b g b G e Bt SRR S S S 4
50111 el T anle A BB it s e e s s e s S R e e TS e e e e R oy 1
36 28042 o Nipple = Fuel hOge i vin e ami b e e s 1
37 50051 . Stud - Mounting .......... ey L T e 7y gt Oy NG e ol R e P 2
38 : : O ETRAES | S Sl e L IO (Order Fuel Tank Assy #50111) 1
39 50352 COVer BaX .ivieasiaidie coma e i i e e e e e e 1
40 50141 Gagkeb="Bottom o oo e e e e e s e s 1
41 50138 Plckup = Condengate Ofl: Lo, i, v cainniate sinsnleinis s o eiain o aiaieis/ste clstaTs 1
42 102761 Screw - Fil hd 10-24 x 7/8 in. L L e 4
43 102189 Washel = PIAIN v v s i aiaiatere ey v e s e ava et e S ersm e isia et 4
44 101191 Nut = Hex 10=2d 1 i e e e e et 2
45 51207 L&D gt bl 1] SRR e o e e e 1
50029 Fan 2 Lo I B TS e S e I i e e Ul M e e L it 1
46 101454 Screw - Pan hd 8 x 3/8 in. lg ................................... 1
47 100080 > Washer = NO..8 ‘ool v i s i vais e A e 1
48 102399 p Speednil S e S e e e e N s T o 1
49 50109 2 obhring S Switch st i appaiines e e e s e s Comiaiatais eiate 1
50 50110 . B O = WAL e S o e e e T 1
51 50028. HOUSING ‘= FAN: o eiviviloivin it i e e s sin s oleisiale s ierale atos iabuoein soalare 1
52 101179 Nut - Hex L o e e i T 1
53 101270 Washer = Bpecial i iisibiiahivei s i s : 1
54 50003 LW e el A Sy e e e 1
55 100199 Key = Woodru N, 8 e e, 1
56 102763 Screw - Hex hd 10-24 x 3/4 in. 1g 6
57 103744 Washer - Sealing Lo ol e e e e e R 6
58 No Number Starter and Cover Assy (See flg'ure St R A e A 1
59 100882 Screw - Hex hd 1/4-20 x 3/4 in. | Pt bl e SR R b e S B 2
60 103464 Screw - Hex hd 10-24 x 3/4 in. 1g (SEMS) ............................ 2
61 104155 Screw.= Oval hd 10=24 % 117210 dg i ann niie i e e s =]
62 101191 Nut:="Hex d0=24 - . o e e e e e S 1
63 50041 Brace = H ] o N N 1
64 No Number Air Box and Carburetor Assy (See figure 3) ....o.vveviriiinnennnnnnnn 1
65 ; Reed Plate Assy (See figure 3) ........oovvunn... o s P R el i 1
66 50032 Insulator - Reed plate (Reed plate and engine) ....vveve e vevenvnennnnns 1
67 No Number PowerheadiAceyi sy i o iaugsien e chifaihesroicms sl s Sy St 1

#50222

7-58(D : 3



Figure 2. Starter and Breaker Assembly

€y



FIGURE 2. STARTER AND BREAKER ASSEMBLY

Index Part Units
No. Number ; Nomenclature Per Assy
1 50069 Ol n e BTV TE 0 Ty o, 0 b e G i el oo e o s 48 bt e 1y 0 L g 54 1
2 50119 Pin =-DrIiVING icnsiii oo st i e e e s St sivretaess 1
3 50068 Pl o SEA LY, o tviunessinietocanin oin vin haiatesda iulavtasnt atvi nies i i e Lo iatniusate ain snlusatosara 6 ehnn 1
4 50079 Spring = Detent (i i iiioi e ih i e s i e s b s a e e e 1
5 50065 PInfon StATter .o o e s e e e e e e e e e 1
6 50066 e e R o i A A e A e P T O T S AT A e e e N T T e 1
7 102761 Berew: = Hex hd 10-24-% 8/d dn. Lo i niiisiors o es s hasiee breeiss 2
8 102189 WaBheT ~ PLAINL i iato i ai i e eaeiciants v alite Win e satalesie i iesieie itat 2
8 50351 SRR 1Y 00k T AR S A S s R R e U G e H et e o P 1
10 101191 Nuti= Hex 10-24: o i i s s i s e s i e e i e A el et 2
11 101060 Screw - Oval hid 10=-24 % 1 QD 1Z ot arinvitearns ainiss snint v sitiss o t/aisia hasace 1
12 50107 (870158 i V=1=3 S 152 b o =) MR I INGS I S I O LPe I PSSPl Pl T e B i R S 1
13 50067 Spring —-Rewind: e v vhiiensme oo sy e s e e e e s e 1
14 50056 ROPE = SEATEET | 1o stuiuiaaiuisiacstste:ainiosin iiuis atniati 6 aks lasesniniaralstninlotn ninie nie i reiniotn’ sinin 1
15 24818 Cup=:Starter-handle e Jo s i b T s e s e el e (e e 1
16 50356 Handle = StaATEer iiuivi i s blsre i st vle s ale solvl b eiare e e i e 1
17 50010 D5 aTh o S L A i et o el S e e e i e e B et S et 1
18 50175 Retainer - Breaker DOX COVERr i uiisvreronsassesaresntonasnssssnssnsis 1
19 50049 COVEr = Breakel DOX: | i i ienriin iie sisiamien |6 ileii s itiie i sieis e eais s aie eidiaiare 1
20 103672 e SRR LI A W AE L T (2] 00T ) | e e R i e s el s o 1
21 100080 Washer = No B i e R e T re e e e e e e e 1
22 100251 L ] e e R e 1
23 100057 Lockwasher - No. 8internal .......ciciiiiiniiinnnnannsnnarannsnnnns 1
24 50076 BrealleT ABBY vt v di s iviois el ek te s et ol S TA TR TR AN o WS 6 8 AT To WA S0 82850 1
25 103672 o ER P S DR AR Y I e e p g e Bem B D A T et Fllmese Bl e s 1
26 50074 CondenEer s o s s e e e i P e A 1
27 51240 Gasket: = CranKCABE i s iem aimms siems s e soveranvare lel svale (8Ta18 b st li 1
50220 B bl B ol o b 1 4= Lo el e SR o i L e I E s e e e s e 1
28 104129 3 Bearing - Needle ............ e T e T 1
29 104128 . R s AU e 1
30 50176 = Bushing - Starter (Teflon) ......ovievienneisesnscnsnsrasssncnenas 1
31 11100A V Wiper —Fell cnivi oo s et i et e S TR Db e e 1
32 28935 . Retainer = Nut .....cvveviioceencttosrionesssssssssecnassassasae 3
33 101191 s Nuti- Hex 10=-24 s s e e e 3
34 50354 . COVETL = CranKCABEE: oo oo e oiars to e e als ra st wa oia slo winseiaradnsa W onia ntse) ais 1
450222

7-58Q0) 5



':E’I'ﬁ* !

21 26 25

Figure 3. Air Box and Carburetor Assembly

#50222
7-58(D

=



FIGURE 3. AIR BOX AND CARBURETOR ASSEMBLY

Index Part Units
No. Number : Nomenclature _ Per Assy

50104 COVEI-ASEY ~ CleANeT . vuviviisiniv v sriaistinealusalaisioi el ivereti "
51351 . Screw - Special ....... 0000000 A o B S T B e R e B e

103741 5 Speednnt oo varas s e e e e e e e e
; Cover - Air cleaner T R (Order Cover Assy #501{)4)

51157 Sereeni=sAlrrcleaner . . . e
100882 Screw - Hex hd 1/4-20x 3/4in. 1g ...oovvunnnnn PN P T e e P
103242 Nut - Hex 1/4-20 . .....0vvunnenn
50123 Gasket - Carburetor .............. S e e
50097 Hose:= Euel oo diiannnieimva s
50070 Carburetor and Fuel Pump ASSY ...vvvvrenrnnennn ORI R a aE A A b
10 104138 . Screw - Hex hd (SEMS) 10-24 x7/81in. 1g........... NI e
11 55171 : Body - Fuel pump ..... e et e e e L
1:2 55070 4 Diaphragm - Fuel pump ....ovvvirusnsnarnnnsnnsnnss
13 55069 : Gasket - Fuel pump ...... A T P e D A RO R
14 55068 ’ Plate DiaphTagmy o cueieivie sisinesisimisiontesi saaasse
15 55067 . Diaphragm ...... R G AnSnnt b aeR I T nm e R e
16 103996 .~ Screw —-Pan hd 4-40/%3/8 10 I v vsv s aaasia v el
17 55065 ’ Pin = IN1etlEVer: . . iiesioisic vaer sints aininistaiatais
18 55066 y Lever - Inlet control .......c.civinvvveenrns A e R
19 100302 o oBall 1/8 inidia. e v b B
20 55084 : DR TINE = I e e a s nis v e e n nienelese iveisiaieoiidtae
21 55090 ; Needle - Metering ....vvvvveivernnnrarsensas
22 104001 5 0L o s e e e e L e s v Lo
23 104104 / Screw - RAhd 8-32x 5/8in. 1g....ocvvvnrnnnnnns
24 11361A . Spring - Idle SCrew ......coveeeess
25 104000 . Screw - Pan hd 4- 40x1/4 m. R LT R e
26 103540 . Lockwasher - Internal ........coiveeeneeans
27 55085 : Plate = ButbePELY .o aven s stiaainaiae
28 104000 . Screw - Panhd440x1/41n.1g el
29 103540 . Lockwasher - Internal ........c00000v00ees T e
30 50103 . Arm - Throttle shaft .....icevesevs e S
31 102219 - Screw-ﬁlhd3-32x1/4in.lg ...... A S e o e i T B
32 100252 s Lockwasher - No. 8 ........... R T R e R e R e e
- 33 55082 ‘ Clp - Throtile Shaft ....cieveessssaseresismesssesseanioseesreees
34 50350 . Shaft - Throttle .....
50101 5 Body - Carburefor ASSYy .....iveverevrenransens
35 104145 § : Plup e BepanBiont87a1l |, o el e S SN
36 55063 . ; Filter - Carburetor .........
37 102758 s T Plug —iEXpansion 1222 . . iyl tariie o i At it s L
38 55119 i " Seat - Ball check ...........
an 101616 s . Insert - Taplock1/4 2005 e
40 Carburetor Body . ATy . (Order Carburetor Assy #50101)
41 50147 Sprmg Choke oo R e e S e e %
42 50148 Button - Choke .........
43 104138 Screw - 10-24 x 7/8in. 1g (SEMS) .. vvviivnniniannnn.
50087 ALY BOX ABEY: i nie s cenieisisiv s s iaiiialeriiatstatvio ois s Giatats
44 36499 . Spring - Throttle .............. o i e o i o f
45 50035 g Rod - Throttle ...... Ty LR e E R S R e e s e :
46 104140 i Grommet = ThrOoRtle | o.vcieieirinie innisieioiesniaintarnaninis aiia avialn
47 50089 . Grommet - Carburetor controls .............
48 104137 . Pin-Groove .......iiiiiiiinannn Cehree e e
49 50091 . Trigger ., ..... T el T e i R iy ]
50 50088 Box =AY i aiannng
51 50218 Gr1p Handle  .incidoiias caives aiameiariaih R
50044 P Yo R b T R R o AL P e U Sy S e I i P
52 103748 o Berew i~ Hex hd 8=323 1/2000 0T vuiviieasinssieiie st iviaiaise e sieistoroiots
53 51480 . Lockplate ....... T T AP e
54 51810 F Guard - Reed .........04.
55 51809 . ;. Reed ...... syieslelae e et
56 50027 - Plate - Reed ....... TP A e e Mt e e s ey B e e P GRS
57 50026 Gasket - Alr DOX . .vvvvesvevanaren
58 50032 Insulator - Reed plate .......000iivennnn T A D T G R O A e

OO -IC n Wb =

pHHHﬁHNHHHH|—l|—lI—lt—lb—ll—lMH!—II—III-"—'H'-‘Hl-‘HHH!—'I—'HI—‘HP""l—‘l—‘l—‘MNHHHHHHHHF‘HL&HHI—‘NNHHHHH

450222 i
7-58(D) ¢



)

Figure 4. Powerhead Assembly



—

FIGURE 4. POWERHEAD ASSEMBLY

Index Part : Units
No. " Number Nomenclature Per Assy
1 104138 Screw - Fil hd 10-24 x 7/8 in. lg (SEMS) .............................. 2
2 102189 YN TR s 2 R T e ey e R W e s gy Fem i i el e R S e e g 2
500567 Cofl:and Lamination ASEY & i s e s e e s 1
3 51253 . Retainet =iCoil. .o it i mivnaais vitiatviors aiemtala sls sialslets s taisTetols 2
4 51251 , BT [T LA (TG VEToRiM o ol A mdivh o by Py e S e i st b i ol 1
50121 : Colland Terminal AS8Y .o v vun bvmsnnien s ua sl s sasis oviateis 1
5 101883 . " WIre ASSY = GIOUD i iiviironain e risbraieiniain s etazaiate stnta ot n sintain eaioia e 1
6 50137 ? 5 Wire Assy i~ PrImATY cilii i i e e s e iatelstarsateranta 1
7 100268 : 3 ] 11 R 1
8 50120 A : SRl T oy T e e I e e e e S A o 1
9 ) D Ve T B sy s s R A e S T (Order Part No. 50121) 1
10 Plug SPATE TAMM 5 vinicavn i s vonive stvimevializaierets oiee v ateotatvis e a s b3 s e 1
11 101563 Screw - Socket hd 10-24 x 1,25in. 1g .. .0vvvevennnrennenericennnncanns 6
12 24236 Washer: = Plain 10 i v v s s s e e e e e e 6
13 55146 Hedd = CYINACT i iiivie e o osis iioriinm se o it simase iese s a e etorm sere s als 1
14 55012B 6] T e BATIR b e (Sh e (Y Yo o N ol e (o i R 1 s e e et i LB & 1
55007 2 s oL b A e R R T T D TS L L e ST o e s G 1
15 55123 ; Ring - Piston (Set of 2 rmgs = .ChTOME LOP TANE) . iiiisinis snininiate-niainin v aii 1
16 : 3 P St On s e e e o (Order Piston Assy 55007) 1
3 B 55009 Connecting Rod AsSSy ........covvuunnn L e L i b e e e 1
18 101356 5 Seraw = Boclet hsl0=8 2 re 3 r e s estare s laltte b arn asaiaon e e 2
19 51209 Washer — S paAC e o e i e e e e 2
20 50207 2 e By e e e A 1
21 102742 Tl B (R er 0 CYEh R apii il S B ey it Sil A St b el £ 1 0t sl 24
22 50210 Crankshaft: oo m i S e e e e S N e 1
50216 Cylinder - ASEy = CYanKOABE . co s s st sisesinsre s ied s sinamiacamrsie v 1
23 50092 ; Body - Valve ....... e e e e e T s o e el 1
24 50126 A Gagket:-~ ValVe . v v aiayea i s i sl meted i s es i i 1
25 50173 . oyod b T TAE B R R e e SR s e e N T 1
26 50174 ; Disk = ValVe i o ominns v mnre s s alilie Serihaaninniaieg 1
27 50171 i Seat = VAIVe i i voin i nen s s en s Ehhe e s aalelsvate 1
28 104128 ; Al i e e A o A oS e Al S L el e A S 1
29 104129 ; Bearing - Needle | i rtiais s s R s s 1
30 18556A : B T o [ ) i e L 6
31 101143 : Nuti=:Hex:1/d=20 i e e onn e e b i S e Cem e 6
32 28053 s Reatainer - Nuk pod vnniee i s rin s e i e et e e e 2
33 101326 . Nut - Hex 10-24 ......... i n Ui St i, TR Sas I b SR Tl 8
34 g Cylinder - Crankcase ASSY ...vevevernnans (Order Part No, 50216) 1
t #5022 9

7-58(D



nd Bar Assembly

Figure 5. Chain a

10



FIGURE 5. CHAIN AND BAR ASSEMBLY

Index Part Units
No. Number Nomenclature Per Assy
1 50361 Bar - Flame hard - .185inch wide - 12" ............000viivmnninnn... 1
51403B Bar - Hard faced - .185 inch wide - 127 .. ... . ... ......... """ 1
52553 Ear - Flame hard <1190 dnch wide\= 1@ [ oiio ool B0 SRt e 1
51405A Bar - Hard faced ~ .185.1nch wide ~ 1B  ..........0o0sosiinorii ™ 1
51407A Bar - Hard faced - .185 inch wide - 24 .. . ... ... .. 'ttt 1
] 51409A Bar - Hard faced - .185inch wide - 80" .............iooeoiriiiitt” 1
2 Typical McCulloch ¢“P’? Series Chain Assy
3 5 Master Pin
4 Shoulder Rivet
5 Master Link
6 Side Link
7 Cutter - L.H,
8 Cutter - R.H,
9 Center Link

TOOLS AND ACCESSORIES

Part
Number Nomenclature
*51445 Wrench and Screwdriver Combination
*50221 Instruction Manual®
*50353 : Operation and Maintenance Manual
*50222 ; Illustrated Parts List

51654 Spike

36248 Wrench - Spark plug

18413A Feeler Gauge

102094 Chain Grinding Fixture

102449 McCulloch Yellow Paint (12 oz spray bomb type)

102057 McCulloch Oil (1 quart)

102664 McCulloch Oil (12 oz can)

103736 File - Round 7/32 in, diameter

104003 File - Round 3/16 in. diameter

*Indicates items furnished with each saw

50222

7-58(D ! 1



